Page 1 of 43
Permit No. ST 6206

Issuance Date: June 26, 2020
a Effective Date: August 1, 2020

ﬁ Expiration Date: July 31, 2025

DEPARTMENT OF

ECOLOGY

State of Washington

STATE RECLAIMED WATER PERMIT NUMBER ST 6206

State of Washington
DEPARTMENT OF ECOLOGY
Southwest Regional Office
P.O. Box 47775
Olympia, WA 98504-7775

In compliance with the provisions of the
State of Washington Reclaimed Water Act
Chapter 90.46 Revised Code of Washington
and the
State of Washington Water Pollution Control Law
Chapter 90.48 Revised Code of Washington, as amended,

LOTT Clean Water Alliance
500 Adams Street Northeast
Olympia, Washington 98501-6911

is authorized to use, produce, and distribute reclaimed water in accordance with the reclaimed
[...]
Reclaimed Water Treatment Process (Prior to Beneficial USe)........cc.cccvcvvverinnens 5
Distribution System and USE Ar€aS..........cceoueiiiiirinireneieeesese e 5
SOBT WASEES ...ttt ettt b b 6
B. Description 0f the GrOUNAWALE............ccciviiiiie e 6
C. Wastewater Influent CharaCterization............ccoceveveiiniiiie i 8
D. Reclaimed Water CharaCterization ............cccocuevviveieseeiese e 8
E. Summary of Compliance with Previous Permit ISSUEd ..........ccccvvviiiiiiicic s, 9
F. State Environmental Policy Act (SEPA) ComplianCe ..........ccovveieriiieiiiieincsc e 11
G. WALEE USE STALUS......veiiiiiiiieie ettt sbe e sttt st et sbeesrae s 11
1. PROPOSED PERMIT LIMITS ..ottt sttt 11
A. D o [ OF 4 (=] AT W SRRSO 12
B. Technology-Based Reclaimed Water LimitS.........cccooviiiriiineneneescee s 12
C. Groundwater Quality Based Reclaimed Water Limits .........c.cccccovevivieiicnie e 14
ANtidegradation POLICY .........cccvciiiiiiice e e e e 15
F AN g1 [0 T | = To 4 o] PSP 15
NON-AEGTAUALION ...ttt bbbttt bbb 15
Background Water QUAIITY ..........ccviiiiiiicic ettt st 16

D. Comparison of Reclaimed Water Limits with the Previous Permit Modified on
JUIY 29, 2013 ...t 18
V. MONITORING REQUIREMENTS ..ottt sttt 18
A Lah ACCIEAITALION ....evieeieieeeee ettt st b et e e 19
B. Wastewater and Reclaimed Water MONItOriNg.........cceoveviiiinineneeeee s 20
C. SIUAGE MONITOTING ...vevieicciece et re s sbe et e e besbe e e e sbe e e e sreens 20
D. Groundwater MONITOTING .....c.oiiiiiiiie e s re et s be e be e sreens 20
E. Reclaimed Water Limits which are Near Detection or Quantitation Levels .................... 20
V. OTHER PERMIT CONDITIONS ... .ottt ettt e tre e st e e saaeesneeas 20
A. Reporting and RECOrAKEEPING. ... .ccueiie ettt 20
B Prevention of Facility OVErloading..........cccviiiririiiieisesese e 21
C. Operations and Maintenance (O&M) ........ccoiiiiiiiiiiiiree e 21
D PretrEALMENT ...ttt sttt e et e e bb e e ab e e beenbe e e 21
Duty to enforce discharge prohibitions.............ccooeiiiiienie i 21

4/4/2017



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE
MARTIN WAY RECLAIMED WATER PLANT
STATE RECLAIMED WATER PERMIT ST 6206

E. Reclaimed Water Distribution and USE .........cccoceiiiiiiiinineneeniese e 22
F. Y0 ] [0 R YT (SRS 22
G. Goose Pond Water Quality MONITOIING .......cceiviieiiiecicce e 23
H. GENETAl CONAITIONS ....viviiiie ittt bttt st nne e 23
VI. PERMIT ISSUANCE PROCEDURES ........coviiitiiictiiceee ettt 23
A Permit MOGITICALIONS ......ocuveiiiecie et s ere e e nne s 23
B. Proposed Permit ISSUANCE ..........ccueieieiieiie ettt st sresre e sre s 23
VII.  REFERENCES FOR TEXT AND APPENDICES.........ccccoiiiiietsee e 23
APPENDIX A--PUBLIC INVOLVEMENT INFORMATION ......coviiiiiiceiseeeee e 25
APPENDIX B--YOUR RIGHT TO APPEAL......cocctiiiiietiietsiee sttt es 26
APPENDIX C-=GLOSSARY ..ottt sttt se et se st e s et e e te e be e ase st be st eneneerees 27
APPENDIX D--RESPONSE TO COMMENTS ....cooiiiiitiieeee ettt 34
Table 1 General Facility INfOrmation ............ccccooveiiiii i 2
Figure 1 Facility LOCAION IMIAP ...cviiiiiiiii ettt sttt sttt sbeete et s te et e ba e e e sbeetaenbenae s 3

4/4/2017



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE
MARTIN WAY RECLAIMED WATER PLANT
STATE RECLAIMED WATER PERMIT ST 6206

l. INTRODUCTION

The Reclaimed Water Act, chapter 90.46 Revised Code of Washington (RCW), authorized the development
of Water Reclamation and Reuse Standards for the beneficial use of reclaimed water. The Departments of
Health (DOH) and Ecology (Ecology) completed these standards in 1997. Ecology then adopted the
Reclaimed Water Rule, chapter 173-219 WAC, in January 2018.

RCW 90.46.220 and WAC 173-219-070 requires any person proposing to generate any type of reclaimed
water for a use regulated under this chapter to obtain a permit from the lead agency (either Ecology or
DOH). The permitted facility may then distribute and use the water subject to the provisions in the permit
governing the location, rate, water quality and purposes of use. RCW 90.46.030 states that DOH may issue
a permit for industrial and commercial uses of reclaimed water and that the permits will govern the location,
rate, water quality and purposes of use. RCW 90.46.240 requires the submittal and approval by the lead
agency of feasibility studies, planning documents, engineering reports, and plans and specifications for the
construction of reclaimed water facilities.

All reclaimed water permits issued by Ecology must specify conditions demonstrating that the facility has
adequately and reliably treated its wastewater to meet the requirements in Chapter 173-219 WAC
appropriate for the use. In addition to meeting the water quality limits, the Reclaimed Water WAC requires
specific treatment and disinfection requirements beyond those of most conventional wastewater treatment
facilities. The Reclaimed Water WAC also require automated alarms, redundancy of treatment units,
emergency storage, stringent operator training requirements and public notification of reclaimed water use.

In addition to the standards adopted in WAC 173-219, reclaimed water produced for beneficial uses of
groundwater recharge, surface water augmentation, or wetland enhancement must also comply with rules
adopted under the Water Pollution Control Act, chapter 90.48 RCW. These rules give Ecology additional
authority that applies to reclaimed water permits:

. State waste discharge program [chapter 173-216 Washington Administrative Code (WAC)]

. Water quality standards for groundwaters of the state of Washington (chapter 173-200 WAC)

. Discharge standards and effluent limits for domestic wastewater facilities (chapter 173-221 WAC)
. Submission of plans and reports for construction of wastewater facilities (chapter 173-240 WAC)

Under the State Reclaimed Water permit program and in response to a complete and accepted permit
application, Ecology must prepare a draft permit and accompanying fact sheet, and make it available for
public review before final issuance. Ecology must also publish an announcement (public notice) telling
people where they can read the draft permit, and where to send their comments, during a period of 30 days.
(See Appendix A-Public Involvement Information for more detail about the public notice and comment
procedures). After the public comment period ends, Ecology may make changes to the draft State
Reclaimed Water permit in response to comment(s). Ecology will summarize the responses to comments
and any changes to the permit in Appendix D.

4/4/2017 Page 1



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE

MARTIN WAY RECLAIMED WATER PLANT

STATE RECLAIMED WATER PERMIT ST 6206

I1. BACKGROUND INFORMATION

Table 1 General Facility Information

Facility Information

Applicant

LOTT Clean Water Alliance
500 Adams Street Northeast
Olympia, WA 98501

Facility Name and Address

Martin Way Reclaimed Water Plant
6121 Martin Way East
Lacey, WA 98516-5547

Contact at Facility

Name: Terri Prather
Telephone #: 360-528-5724

Responsible Official

Name: Michael Strub, P.E.

Title: Executive Director

Address: 500 Adams Street Northeast
Olympia, WA

Telephone #: 360-664-2333

Type of Treatment

Membrane Bioreactor (MBR), Class A Reclaimed
Water

Facility Location
(NAD83/WGS84 Reference Datum)

Latitude:  47.0493 N
Longitude: -122.80174 W

Reuse Locations

Latitude:  47.07761 N 47.036256 N
Longitude: -122.77275W  -122.794222 W

Permit Status

Renewal Date of Previous Permit

October 1, 2011

Application for Permit Renewal Submittal
Date

March 1, 2016

Date of Ecology Acceptance of Application

March 24, 2016

Inspection Status

Date of Last Non-sampling Inspection

November 3, 2016

4/4/2017

Page 2




FACT SHEET FOR LOTT CLEAN WATER ALLIANCE
MARTIN WAY RECLAIMED WATER PLANT
STATE RECLAIMED WATER PERMIT ST 6206

Figure 1 Facility Location Maps — Martin Way Reclaimed Water Plant

LOTTiHawks .
Prairie Sa

4/4/2017 Page 3



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE
MARTIN WAY RECLAIMED WATER PLANT
STATE RECLAIMED WATER PERMIT ST 6206

Woodland Creek Groundwater Recharge Facility

J lfacey Community Center
B 1y

A. Facility Description

History

The LOTT Clean Water Alliance’s treatment facilities are a regional system serving
portions of the cities of Lacey, Olympia, Tumwater, and Thurston County. The Budd Inlet
treatment plant was the first treatment facility to serve the area. The Budd Inlet facility
provides advanced treatment, more specifically nitrogen removal, with discharge to Budd
Inlet. Reclaimed water production was added to the Budd Inlet facility in 2004. The Budd
Inlet plant is covered by National Pollutant Discharge Elimination System (NPDES) permit
WAQ037061. LOTT plans to add satellite reuse treatment plants to the system as needed
to handle growth, as discharge into Budd Inlet is limited. The facility covered by this
permit and fact sheet, the Martin Way Reclaimed Water Plant was the first satellite plant
added to the system. It came on-line in 2006. The plant features membrane bioreactor
technology, which combines biological treatment and microfiltration. It can produce up to
2 million gallons of Class A Reclaimed Water each day. The planned satellite plants are
part of the long term plan to reduce dependence on the discharge to Budd Inlet.

Collection System Status

4/4/2017

Each jurisdiction (Lacey, Olympia, Tumwater, and Thurston County) is responsible for
their respective collection systems. Several major interceptors are identified as LOTT
facilities and are owned and maintained by LOTT. As a part of the collection system
planning process, each jurisdiction produces their own general sewer plans.

Page 4



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE
MARTIN WAY RECLAIMED WATER PLANT
STATE RECLAIMED WATER PERMIT ST 6206

Thurston County currently has no collection lines that discharge into the LOTT sewer
system. The city of Lacey is served primarily by a conventional collection system
including 15 pump stations, over 309,500 linear feet of gravity flow sewer lines serving
approximately 12 square miles. Portions of the Lacey sewer system have been designated
to be served by Septic Tank Effluent Pumping (STEP) systems. The city of Tumwater is
served by a conventional sewer system including over 223,894 feet of gravity sewer lines
serving approximately 8 square miles. It also includes 15 wastewater pumping stations.
The city of Olympia is served primarily by a conventional sewer system and some STEP
systems serving a total of approximately 18 square miles. The system consists of over
698,212 feet of sewer pipe. The system has 51 lift stations. The system is primarily a
separate sewer system; however, approximately 600 acres of the downtown area is served
by a combined sewer system.

Flow to the Martin Way plant comes from the Lacey collection system and is diverted to
the plant from LOTT’s Martin Way Pump Station.

Reclaimed Water Treatment Process (Prior to Beneficial Use)

The headworks of the Martin Way facility start at the Martin Way Pump Station. At the
pump station the wastewater is screened, prior to being pumped to the Martin Way plant.
Up to 2 MGD is pumped to the plant. Treatment at the Martin Way plant starts with grit
removal and finer screening. The grit removal is typically not used. The waste then goes
to a Return Activated Sludge (RAS) mixing box and into aeration basins. The design is
for a Mixed Liquor Suspended Solids (MLSS) of 7,000-8,500 mg/L in the aeration basins.
MLSS is pumped from the aeration basins to the membrane tanks. The design MLSS in
the membrane tanks is 10,000 mg/L. RAS is returned to an anoxic channel before the RAS
mixing box. Waste Activated Sludge (WAS) is returned to the Martin Way Pump Station
and pumped to the Budd Inlet Treatment Plant for further processing.

The effluent from the membranes is pumped to the disinfection channel. Hypochlorite is
used for disinfection. The reclaimed water is then pumped to use sites.

The Water Reclamation and Reuse Standards require the generator of the reclaimed water
to either have an Ecology delegated industrial wastewater treatment program or all
industries discharging into the generator’s wastewater collection system need to have
current waste discharge permits issued by Ecology. LOTT has a delegated pretreatment
program, as required by NPDES Permit No. WA0037061.

The LOTT Budd Inlet treatment plant is a class 4 plant, so adding the reclaimed water
satellite facility does not change the overall classification of the system.

Distribution System and Use Areas

4/4/2017

The reclaimed water distribution system includes a 14-inch pipeline that runs three miles
from the reclaimed water plant to the Hawks Prairie Ponds and Recharge Basins. The
ponds and basins are on a 41-acre site on Hogum Bay Road. There are five constructed
wetland ponds that are used for reclaimed water storage. The ponds also allow for public
visibility and education in a park-like setting. Reclaimed water flows from the ponds to
the 8 acres of groundwater recharge basins. The reclaimed water infiltrates through the

Page 5



FACT SHEET FOR LOTT CLEAN WATER ALLIANCE
MARTIN WAY RECLAIMED WATER PLANT
STATE RECLAIMED WATER PERMIT ST 6206

soils to the underground aquifer. Use of the eight recharge cells is rotated so that some of
the cells can be rested and rehabilitated while others are in operation.

All reclaimed water produced by the Martin Way Reclaimed Water Plant had been used
for groundwater recharge at the Hawks Prairie Ponds and Recharge Basins until 2014. Two
of the partner cities of LOTT, Lacey, and Olympia, developed a groundwater recharge
facility at the Woodland Creek Community Park that began using reclaimed water for
infiltration in 2014. The reclaimed water used at Woodland Creek Community Park is
provided as mitigation for the acquisition of new municipal water rights by the cities of
Lacey and Olympia.

The city of Lacey built a reclaimed water pipeline to the Park that delivers reclaimed water
produced by the LOTT Martin Way Reclaimed Water Plant. The cities constructed an
infiltration facility at the Park. Groundwater infiltration flow modeling indicated an
average of 490,000 gallons per day and a maximum of 900,000 gallons per day of
reclaimed water could be infiltrated at the Woodland Creek Groundwater Recharge
Facility. Ecology concurred that some water could be infiltrated at this site, but not
necessarily as much as the modeling indicated. The reclaimed water will not be allowed
to discharge locally to the nearby Woodland Creek. Over a period of years, some of the
reclaimed water may reach the lower reaches of Woodland Creek, about a mile downstream
of the infiltration site. Monitoring wells are used to monitor the level of the groundwater
at the infiltration site, and if the groundwater level nears the Creek bottom or the ground
surface, infiltration at this location will need to be reduced or stopped.

For all the uses, appropriate flow rates, setbacks, signs, and other controls will be in place
for the use of class A reclaimed water per Chapter 173-219 WAC.

Solid Wastes

The treatment facilities remove solids during the treatment of the wastewater at the
headworks (grit and screenings), and at the MBRs, in addition to incidental solids (rags,
scum, and other debris) removed as part of the routine maintenance of the equipment.
LOTT drains grit, rags, scum, and screenings and disposes this solid waste at the local
landfill. Solids wasted from the MBRs returned to the Martin Way pump station and are
sent to the Budd Inlet Treatment Plant. At the Budd Inlet plant the solids are removed and
are treated by dissolved air floatation, anaerobic digestion, and centrifuges. This facility
has met the solid waste requirements for screening, as required by WAC 173-308-205, by
the headwork fine screens.

B. Description of the Groundwater

At the Hawks Prairie site, the recharge basins infiltrate water downward through the unsaturated
zone to the shallow aquifer approximately 90-feet below the surface. The water will then move